
Water and wastewater servicing of  
the West Dapto Urban Release Area  
and Adjacent Growth Areas
Environmental Assessment

September 2012

Volume 1  
Environmental Assessment 
and Appendix A to D



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

    

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
© Sydney Water 
 

Publications number SW92 11/11. 

 
Commercial‐in‐Confidence 
This report and the information, ideas, concepts, methodologies, technologies and other material it contains remain 
the intellectual property of Sydney Water, unless otherwise agreed.  File reference: 
S:\Sustainability\EP&M\AREA PLANNING\WDURA\Enviro Assessment\EA Report\2012 Draft\Fifth draft  ‐ adequacy 
[...]
 upgrading the existing Dapto Carrier 
 if required, amplifying the Wollongong WRP and Shellharbour WWTP.  

 



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 19 

 

Figure 3-1 Indicative location of Proposal components 



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 20 

3.1.2 Project Approval  

Sydney Water is seeking Project Approval for infrastructure outlined in Table 3-2. This 
infrastructure is required to provide water and wastewater services to the early release areas of 
WDURA, including the Kembla Grange, Sheaffes/Wongawilli and West Horsley Precincts.  These 
areas were rezoned for residential development in May 2010.  In addition to this infrastructure, 
Project Approval is sought to construct the reservoirs and pipelines for the Marshall Mount 
Reservoir site. Figure 3-2 shows the indicative locations of the infrastructure for which Project 
Approval is sought.  

Table 3-2  Proposal components requiring Project Approval  

Water services Proposal components 

Drinking water   Avondale Reservoirs (2) 
 Marshall Mount Reservoirs (2) 
 approximately 45 km of new and upgraded drinking water pipelines in Kembla Grange, 

Sheaffes/Wongawilli, West Horsley, Cleveland and parts of Avondale 

Wastewater  approximately 25 km of new wastewater pipelines in Kembla Grange, 
Sheaffes/Wongawilli, West Horsley and parts of Cleveland 

 upgrading one existing WWPS (WWPS1007 Kembla Grange).  

3.1.3 Proposal staging 

The Proposal will be staged to meet the: 

 land release sequencing set by the DP&I 

 councils and developer’s timing and staging requirements 

 connection requirements.  

The first stage involves delivering the infrastructure outlined in Table 3-2 to service the rezoned 
areas.   

Additional infrastructure is likely to be delivered every five to ten years. The timing and scope of 
future stages is dependent on development rates, demand for housing, and detailed modelling. As 
such, detailed construction timeframes for subsequent stages cannot be determined at present. 
Sydney Water will continue to consult with relevant planning authorities and adjust the scope and 
timing of new stages as necessary.  

3.1.4 Description of land 

Some public and private land will be affected in and adjacent to the WDURA and AGAs. 
Easements for the pipelines across some lands would be acquired as necessary. Where possible 
pipelines would be positioned within cleared areas including roads and other easements to 
minimise the impact on private property.  

Land will be acquired for the entire Calderwood WPS and Calderwood Reservoir site.  Sydney 
Water currently owns land for the Avondale and Marshall Mount Reservoirs, but would need to buy 
additional land.  

The Proposal area will undergo a significant transformation with the development of the WDURA 
and AGAs, as a result of other development activities including road widening, residential 
subdivision, and development of town centres and industrial land. This could change the number of 
properties affected by each stage of the Proposal. 

  



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 21 

 
Figure 3-2  Indicative location of Project Approval components   



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 22 

3.2 Existing water and wastewater systems 
This section describes the existing water and wastewater systems to be expanded by the 
Proposal. As these existing systems operate under existing approvals, they do not form part of the 
Proposal for which approval is sought under Part 3A of the EP&A Act.  

3.2.1 Existing water infrastructure 

The existing Illawarra water supply system obtains raw water from Avon Dam. Water is pumped 
from Avon Dam to Illawarra WFP for treatment, prior to being pumped to a number of distribution 
reservoirs in the southern and northern region of the Illawarra Water Supply System. The 
reservoirs include Dapto, Berkeley, Mt Keira, Mangerton and Wongawilli.  Dapto Reservoir is the 
major servicing reservoir adjacent to WDURA and the AGAs and supplies water to Albion Park, 
Oak Flats, Kiama and Jamberoo. Berkeley Reservoir is the largest reservoir in the system with a 
capacity of 100 ML, which acts as a buffer storage for the entire system. The existing water 
infrastructure is shown in Figure 3-3. 

3.2.2 Existing wastewater infrastructure 

Sydney Water’s existing wastewater systems in the Illawarra Region affected by the Proposal are 
the Wollongong, Port Kembla and Shellharbour wastewater systems. Sydney Water holds 
environment protection licences (EPL) under the POEO Act for these systems. The Wollongong 
and Port Kembla systems operate under EPL number 218 and the Shellharbour system operates 
under EPL number 211. Figure 3-4 shows the extent of the existing wastewater catchments for 
each system.  

The treatment process at the Bellambi WWTP is not described as it is not affected by the Proposal.  

Wollongong WRP  

Wollongong WRP serves about 200,000 people in Wollongong and surrounding suburbs, treating 
about 43 ML/d. The plant recycles about 22 ML/d that is sold to industry. The remaining treated 
and disinfected wastewater is discharged to the ocean via an approximately 1 km pipeline. The 
Wollongong WRP process flow diagram is shown in Figure 3-5. 

Wollongong WRP has approval to treat 59 ML of wastewater per day (DUAP 2001). The WRP 
currently treats about 43 ML/day, indicating that there is about 16 ML/day spare capacity for future 
growth. 

Wastewater from Bellambi WWTP and Port Kembla WWTP is pumped to Wollongong WRP for 
treatment, reuse and disposal via the 1 km ocean outfall. During wet weather, Bellambi and Port 
Kembla WWTP store excess wastewater that cannot be treated at Wollongong WRP. When 
storages are full, Bellambi and Port Kembla WWTP treat the wastewater and discharge to the 
ocean.  



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 23 

 

Figure 3-3  Existing trunk water infrastructure 



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 24 

 

Figure 3-4  Existing wastewater catchments for treatment  



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 25 

Treatment process 

Wollongong WRP has a tertiary treatment process that removes inorganic compounds, including 
nitrogen and phosphorus. The design wet weather treatment capacity of Wollongong WRP is 
3700L/s, of which 2050L/s receives full tertiary treatment. Excess wet weather flow up to 1650 L/s 
receives fine screening, Actiflo treatment and disinfection before discharge to the ocean to comply 
with the EPL conditions.  

The main stages in the treatment process are shown in Figure 3-5 and include:  

 Inlet – the inlet to the plant receives flows pumped from the Wollongong, Bellambi and Port 
Kembla catchments 

 Screening – mechanical 5 mm fine screens separate and remove fine inorganic material. The 
screenings are collected, washed and compacted before being stored in bins and removed 
from site 

 Grit removal – grit is removed from all flows 

 Actiflo treatment - solids are pumped to the gravity thickener. This process treats all wet 
weather storm flows to a secondary standard 

 Primary sedimentation - primary sedimentation tanks treat dry weather flows from Bellambi 
and Wollongong catchments. Multiflow process uses lamella plate sedimentation to treat flow 
from the Port Kembla catchment. The settled solids drain to a settled wastewater collection 
channel. The treated wastewater flows to the secondary treatment tanks 

 Secondary treatment – this uses Conventional Activated Sludge and Biological Nutrient 
Removal processes to remove phosphorus and nitrogen 

 Tertiary Filtration - Deep bed gravity filters are used to filter wastewater from the secondary 
treatment facilities 

 Disinfection - Disinfection is carried out using ultraviolet radiation and operates automatically to 
achieve the required wastewater quality 

 Recycled water treatment process - The Wollongong WRP produces recycled water for use at 
Bluescope Steel. Recycled water may be supplied to other users in the future. The recycled 
water process involves microfiltration, reverse osmosis, chemical conditioning and cleaning, 
hypochlorite and ammonia dosing and chlorine contact 

 Ocean outfall system - A portion of the treated wastewater product is recycled within 
Wollongong WRP for wash down purposes. The rest is discharged via a 1 km ocean outfall. 
There is an additional ocean outfall that is used in emergency situations to discharge flows to 
the ocean approximately 200 m from the site 

 Biosolids treatment - Biosolids are treated by gravity thickening, thickening the waste activated 
solids in a centrifuge, anaerobic digestion, and solids dewatering. The Biosoil® product is then 
stored and sent off site. 



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION   Page | 26 

 

Figure 3-5  Wollongong WRP process flow diagram 



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION  Page | 27 

Wollongong WRP EPL requirements 

The Wollongong WRP operates under EPL 218, issued by EPA, and in accordance with the 
Australian Guidelines for Water Recycling (NRMMC, 2006). The EPL sets treatment requirements 
that limit the concentration and loads of discharges and the overflow frequencies.  

Wollongong WRP has two licensed ocean outfall discharge points as indicated in Figure 3-5. Point 
1 is an ocean outfall that discharges approximately 1 km to the east of Wollongong WRP and Point 
2 is an emergency discharge ocean outfall located 200 m from the plant. The EPL sets a daily limit 
on the volume of effluent that that can be discharged from each of these points. The EPL also sets 
limits on the concentration of substances that can be discharged in the effluent.  In addition, limits 
are placed on the load (ie mass) of the substances that can be discharged during each reporting 
period (one year).  

The EPL specifies that wet weather overflow performance must not exceed 43 overflows in any 10-
year period for the Wollongong Wastewater System up until June 2013. After June 2013, the EPL 
specifies that future wet weather overflow performance must not exceed 40 events in any 10 year 
period. Dry weather overflow events reaching waterways must not exceed 26 events per reporting 
period.  

Port Kembla WWTP 

Port Kembla WWTP operates under the Wollongong WRP EPL 218. It is located on land that is 
leased from the Australian Commonwealth Government.  

In dry weather, up to 590 L/s of wastewater is pumped from Port Kembla WWTP to Wollongong 
WRP. When the inflow exceeds 590L/s, flows are held at Port Kembla WWTP for storage. When 
the storage is full, flows are treated and discharged to the ocean at Red Point. All flows less than 
714 L/s are screened and disinfected as shown in Figure 3-6. Flows more than 714L/s are partially 
disinfected. Stored wet weather flows are pumped back to WWPS797 and then transferred to 
Wollongong WRP when capacity becomes available.  

Shellharbour WWTP 

Shellharbour WWTP is located on Junction Road, Shellharbour. The WWTP serves Albion Park, 
Albion Park Rail, Blackbutt, Balarang, Barrack Heights, Barrack Point, Flinders, Lake Illawarra 
South, Mount Warrigal, Oak Flats, Warilla, Shellcove and Shellharbour. Figure 3-4 shows the 
Shellharbour WWTP catchment area.  

Shellharbour WWTP is a secondary treatment plant servicing a population of 65,600. The plant 
was amplified in 2006 and has an approved  capacity of 20 ML/d (Sydney Water 2003a). Currently, 
14 ML/d of wastewater is treated, allowing for 6 ML/d extra capacity for future growth. Treated 
flows are discharged to the ocean via a 130 m long ocean outfall. In emergencies flows are 
discharged to Barrack Swamp. 

 

 



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION Page | 28 

 

Figure 3-6  Port Kembla WWTP process flow diagram 

  



Water & wastewater servicing of the West Dapto Release Area & Adjacent Growth Areas  Environmental Assessment 

3 PROPOSAL DESCRIPTION Page | 29 

Treatment process 

Shellharbour WWTP treats water to a secondary level and removes solids, oil, grease, organic 
solids and inorganic solids. The treatment process is outlined in Figure 3-7 and includes: 

 Inlet - wastewater is pumped to the plant inlet via WWPSs and pipelines 

 Screening – mechanical 5 mm fine screens separate and remove fine inorganic material. The 
screenings are washed, dewatered and placed in bins, prior to being transported to the SITA 
Badgers Creek landfill  

 Grit removal – grit is removed and transported to the SITA Badgers Creek landfill with the 
screenings 

 Primary treatment - solids, oil and grease are removed from the wastewater in the primary 
treatment facility 

 Secondary treatment – this involves Conventional Activated Sludge and Modified Ludzack-
Ettinger processes to remove nutrients from wastewater 

 Disinfection - chlorine is used for disinfection 

 Ocean outfall system - Shellharbour WWTP discharges treated wastewater to the ocean via a 
130 m long outfall. Up to 38 ML/d can be discharged through the ocean outfall under gravity 

 First flush stormwater - A first flush stormwater system collects runoff from the first 10 mm of 
rainfall from most of the plant area. This is temporarily stored in a basin and pumped to the 
plant inlet for treatment once wastewater flows reduce 

 Flow attenuation basin - Overflows are contained in two basins.  The stored flow is pumped 
back to the inlet for treatment during low flow periods. During severe wet weather conditions 
when the storage reaches its capacity, all flow is directed to the disinfection facility. The 
bypass flow mixes with the treated wastewater before being chlorinated/dechlorinated and 
discharged via the outfall at Barrack Point 

 Biosolids treatment - Biosolids treatment involves gravity thickening, centrifuge thickening the 
waste activated solids (WAS), anaerobic digestion and solids dewatering. The Biosoil® product 
is then stored and sent off site for beneficial use/reuse. 

Shellharbour WWTP EPL requirements 

Shellharbour WWTP operates under EPL 211. Under the license, all flows up to 630 L/s require full 
treatment. This includes screening, de-gritting, primary and activated solids treatment. Flows that 
exceed 630L/s (up to 2700L/s) must receive screening, de-gritting and primary sedimentation. 
There are three licensed discharge points in the EPL, the 130 m ocean outfall (Point 1 in  
Figure 3-7) the outfall to Barrack Swamp (Point 2) and the tanker reuse point near the disinfection 
area (Point 19). The EPL sets treatment requirements that specify such things as:  

 the volume of wastewater that can be discharged 

 limits for the concentration and loads of discharges  

 the number of overflows. 

The EPL specifies that wet weather overflow performance must not exceed 45 overflows in any 10-
year period for the Shellharbour Wastewater System. Dry weather overflow events reaching 
waterways must not exceed 4 events per reporting period.  

 



Water & was

3 PROPOSA

Figure 3-7 

tewater servic

AL DESCRIPT
